

TEST REPORT

REVISED

Report No. : MAN:HL:9480003120-1

DATE : 03rd July, 2018



GUANGZHOU QINSOUND ACOUSTICS TECHNOLOGY CO., LTD

801# MINGRUN BUILDING QINGBU, HUADU DISTRICT
 GUANGZHOU CITY. GUANDONG
 CHINA **CONTACT PERSON** : MISS. CATHERINE WU

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

SAMPLE DESCRIPTION	PET ACOUSTIC PANELS WHITE
COLOUR	SAMPLE -2
STYLE NO.	QINSOUND
BUYER	CHINA
COUNTRY OF ORIGIN	26/05/2018
SAMPLE RECD ON	04/06/2018 TO 20/06/2018
TEST PERFORMING DATE	

RESULT SUMMARY

TESTS NAME	CONCLUSION
To determine the VOCs and Formaldehyde content(s) in the submitted sample(s).	See Results

TEST METHOD & RESULT(S) PLEASE REFER TO NEXT PAGE(S)

Signed for and on behalf of
 SGS-CSTC Co Ltd.



Kapil Patil
 Asst. Manager

Revision Remark: Report has been revised to change reporting address.

This Report cancels and supersedes the Report No 9480003120 Dated 21/06/2018 issued by SGS India

JOE No. : 1848801563

Page 1 of 3

Control No.:9485004278

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/terms> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law." Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

TEST REPORT

REVISED

Report No. : MAN:HL:9480003120-1

DATE : 03rd July, 2018



VOCs:

Test Method : With reference to ISO 16000-9:2006 / COR1-2007 & ISO 16000-6:2011 & ISO 16000-3:2011.
 Testing was performed by Environmental Chamber (0.05m³), followed by sampling using Tenax-TA and DNPH tube, analysis using Thermodesorption System with Gas Chromatography Mass Spectrometry (TDS-GC/MS) and High Performance Liquid Chromatography-DAD (HPLC-DAD).

Test Item(s)	CAS No.	Results [mg/m ³]
		3 rd day
TVOC	-	0.0822

Carbonyl Compounds:

Test Item(s)	CAS No.	Results [µg/m ³]
		3 rd day
Formaldehyde	50-00-0	ND

Remark: 1. ND=not detectable (<R.L.)
 2. R.L.= 2.0µg/m³
 3. µg/m³ = micrograms per cubic metre

Test condition

Chamber Volume (m ³)	0.05	Testing Temperature (°C)	23
Testing Humidity (rH%)	50	Air Exchange Rate (1/h)	0.5
Sample Loading (m ² /m ³)	1		
Tenax Sampling Flow (mL/min)	200	DNPH Sampling Flow (mL/min)	300
Tenax Sampling Time (min)	25	DNPH Sampling Time (min)	60
Tenax Sampling Volume (L)	5	DNPH Sampling Volume (L)	18

Note:

- 1) Testing has been performed as per client's request.
- 2) Testing has been subcontracted to SGS overseas lab.

This Report cancels and supersedes the Report No 9480003120 Dated 21/06/2018 issued by SGS India

JOE No. : 1848801563

Page 2 of 3

Control No.:9485004278

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/terms> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law." Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

TEST REPORT

REVISED

Report No. : MAN:HL:9480003120-1

DATE : 03rd July, 2018



Sample as Received



*****End of Report*****

This Report cancels and supersedes the Report No 9480003120 Dated 21/06/2018 issued by SGS India

JOE No. : 1848801563

Page 3 of 3

Control No.:9485004278

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/terms> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law." Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.